
HPP27VMF spare parts list 
From serial No. 12645 
Fig. 1 

 
 

 

Pos. Part No. Description Pcs. 

1 8222932 Tank Tube 2 

2 7621795 Screw M8x40 8 

3 8223282 Fuel tank bracket Right 1 

4 7723046 Plug Ø9 8 

5 7722916 Wheel Ø300 2 

6 7623037 Washer  2 

7 7621496 Screw M8x25 2 

8 9923054 Hubcap 2 

9 7723038 Tube plug 40x25 2 

10 7621042 Screw M8x10 25 

11 7721125 Tube plug 25x25 4 

12 8222843 Side cover set HPP27 2 

13 7621010 Lock nut M8 2 

14 8721095 Rubber foot 1 

15 7621046 Screw M8x35 2 

16 8222842 Chassis complete HPP27 1 

17 9922053 Screw M5x16 2 

18 9023000 Throttle control w/cable 1 

19 9022430 Pull-out handle  w/rubber grip 2 

20 7322944 Battery 12V/28Amp 1 

21 9023045 Rubberband battery 1 

22 7622511 Washer  2 

23 7621011 Nut M5 2 

24 9023011 Cable black w/cable terminal 1 

25 9023010 Cable red w/cable terminal 1 

26 9023044 Rubberband fuel tank 2 

27 2123360 Fuel Tank 45 ltr 1 

27 2123285 Fuel Tank 45 ltr EPA 1 

28 7721197 Bolt  
(Use Loctite 243) 

2 

29 8223283 Fuel tank bracket Left 1 

30 9021563 Rubber band 1 

31 8732997 Distance piece 4 

32 8222968 Safety guard 1 

- 7322922 Fuel cock 1 

- 7423039 Hose Clip - 

- 7723036 Petrol hose 
Order qty. 1 =1 meter 

- 

 
 

 

 



HPP27VMF spare parts list 
From serial No. 12645 
Fig. 2 
 
 
 
 

 
 

 

 
 
 

 

 

Pos. Part No. Description Pcs. 

1 7322919 Engine 27 HP Vanguard 1 

2 8732998 Nylon Bushing 1 

3 7621480 Shaft key 1 

4 7422924 Coupling engine part 1 

5 7623050 Screw M6x10 (Loctite 243)   

6 7422925 Toothed wheel 1 

7 7422926 Coupling pump 1 

8 7422927 Coupling housing 1 

9 9923055 Centering washer 1 

10 7422929 Pump 8,0x8,0 ccm 1 

11 8321561 Fan ø280-6 1 

12 7621117 Spring washer M14 2 

13 7621111 Lock Nut M14x1,5 1 

14 7621171 Washer M8 16 

15 7621045 Screw M8x30 4 

16 7621038 Screw 5/16" (Loctite 243) 4 

17 8222931 Engine Bracket 1 

18 7631694 Screw M8x60 4 

19 7621010 Lock nut M8 8 

20 7421336 Hose fitting 3/4"x3/4" (Loctite 542) 1 

21 7421952 Elbow fitting 3/4"x3/4" (Loctite 542 1 

22 7421063 Fitting 1/2"x1/2" BSP 2 

23 7521072 Seal ring 1/2" 2 

24 7722928 Rubber damper 4 

25 7621035 Washer M8 4 

26 7623004 Screw M8x18 4 

27 8723034 Pressure hose 2 

28 8722977 Suction Hose 1 

29 7421082 Hose clip 3/4" 2 

30 7621029 Nut M6 1 

31 7622067 Screw M6x30 1 

32 7621136 Washer M6 1 

33 7323284 Fuel cock 1 

 



HPP27VMF spare parts list 
From serial No. 12645 
Fig. 3 
 

 

 

Pos. Part No. Description Pcs. 

1 8221932 Valve block 1 

2 7621075 Threaded plug 1/2" w/seal 1 

3 7621037 Pipe plug 1/8" 4 
    Loctite 542   

4 7621044 Screw M8x16 8 

5 7622357 Pipe plug 1/4" 11 
    Loctite 542   

6 7421587 Pressure relief valve  2 
    40 Nm   

7 7521017 Seal ring 3/8" 2 

8 7421771 Fitting 3/8"x3/8" 2 

9 7521072 Seal ring 1/2" 13 

10 7421063 Fitting 1/2"x1/2" BSP 6 

11 7401142 Q.R. coupling 1/2" BSP female 3 

12 7401141 Q.R. coupling 1/2" BSP male 3 

13 8221933 Spool A 1 

14 8221934 Spool B 1 

15 7721094 Lever ON/OFF 3 
    Loctite 243   

16 8221935 Spool C 1 

17 7421733 Check valve 1 

18 7421735 Hose fitting 3/8"x1/2" 1 
    Loctite 542   

19 7621050 Roll pin ø5x14 3 

20 7621097 Retaining ring AV15 3 

21 7521135 O-ring 11x2 mm  3 

22 7421740 Hose clip 3/8" 2 

23 9023107 Hose 3/8" 1 

24 7621096 Retaining ring A15  3 

25 7521134 O-ring 15x2 mm  3 

26 7421582 Fitting 1/2"x3/4" BSP 1 

  2123003 Valveblock Compl. HPP27 1 

 



HPP27VMF spare parts list 
From serial No. 12645 
Fig. 4 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Pos. Part No. Description Pcs. 

1 7422260 Fitting 3/4"x3/4" 1 

2 7521118 Seal ring 3/4" 1 

3 7621045 Screw M8x30 2 

4 7621795 Screw M8x40 2 

5 7621075 
Threaded plug 1/2" 
w/seal 1 

6 8222844 Hydraulic tank HPP27 1 

7 7621049 Screw M8x45 4 

8 7621035 Washer M8 4 

9 7621010 Lock nut M8 6 

10 7722930 Sight glass 1 

11 7421734 Hose fitting 3/8"x1/8" 1 

 



HPP27VMF spare parts list 
From serial No. 12645 
Fig. 5 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

Pos. Part No. Description Pcs. 

1 9421189 Filter cover 1 

2 9421193 Filter spring 1 

3 9421502 Seal f/filter cover 1 
    Also included in 9421188   

4 9421190 Filter element 1 

5 - O-ring ø3x22 1 
    Included in 9421188   

6 - Filter cup  1 

7 - O-ring ø3x60 1 
    Included in 9421188   

8 - Filter housing 1 

9 9422041 Ventilation filter 1 

10 9422042 Cover f/ventilation filter 1 

11 - Seal 1 
    Included in 9421188   

12 7621789 Hose clamp 1 

13 9023002 Filter hose 1 

- 9421188 Seal kit filter 1 
    Pos. 3, 5, 7 and 11   

- 8423056 Filter complete 1 
    Pos. 1-13    

 



HPP27VMF spare parts list 
From serial No. 12645 
Fig. 6 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Pos. Part No. Description Pcs. 

1 7322923 Oil Cooler 420x350 mm 1 

2 7522980 Seal ring 1" 2 

3 7622981 Threaded plug M22x1,5 w/seal 2 

4 7621171 Washer M8 6 

5 7422990 Fitting 3/4" BSP - 1" BSP (Loctite 542) 2 

6 7621044 Screw M8x16 6 

7 8723035 Cooler Hose 2 

 


